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Deney Talep Tarihi/No ¢ 01.11.2017/ 194071

Order Date / No

Numunenin Tanimi »,“3d kauguk + yekil” Markah , carpma etkisini azaltan, agik ortamlarda kullanilan geri dénilgim kauguktan
{Cins, Marka, Tip, Tir, Model vb ) mamul, alt ytizeyi yagmur kanall, karo sekilli zemin kaplamasi, 500x506x50 mm , , , 400 adet
Sample Description(ivpe Mark Model eic } \3d kauguk + yekil " Brand, impact atienuating playground surfacing made of rubber, square shape tiles

intended 1o use in open grounds, with rain canal, 300x500x30 mm,,, 4,60 item

Numune Kabul Tarihi : 01.11.2017
Test Item Receipt Date

Deneylerin Yapildig: Tarih T 20.11.2017-27.11.2017
Date of Test

Uygulanan Standard / Metod ¢ TS EN 1177:2011-01 Darbe azaltict oyun alan zemin dizenlemeleri - Kritik diigme
yiiksekliginin belirlenmesi

Applied Standard/Method TS EN 1177:20]1-01 Impact attenuating playground surfacing - Determination of
critical fall height

Raporun Sayfa Sayist 75 %

Number of pages of the report

Aciklamalar

Remarks

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taminmast konusunda Avrupa Akreditasyon Birligi(EA) ve
Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile karsilikh taninma antlagmasim imzalamishir,

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports.

Deney ve/veya dlglim sonuglar:, genisletilmis 6l¢im belirsizlikleri (olmas: halinde) ve deney metodiart bu raporun tamamlayict
kismi olan takip eden sayfalarda veril mislir:

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on
the following pages which are part of this report.
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Deney ortami: 23 + 2 °C, %50 + 5 nem / Test Environment: 23 +2 °C/ 50+ 5% humidity

Numune &zellikleri / Sample Specifications: Genislik / Width = 500 mm, Uzunluk / Length = 500 mm,
Kalinlik / Thickness= 49,5 mm, Agichik / Weight = 9,00 kg, m® basina agirlik / weight per m? — 36,00 kg/ m?
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* Ust yiizey / Top surface

Alt yiizey / Underside Surae
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Sekil-1 4 adet dogenmis karo iizerindeki ¢arpma noktalar
Figure-1- [mpact points of applied surface for 4 tiles

HIC/Diisme yiiksekligi grafigi
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ivme - Zaman grafigi
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Olgiilen Deger Tablolan
Position 1 Position 2 Position 3
measurement | height [m} HIC heasurement height [m] HIC measurement | height [m] HIC
1 122 6870 1 in 5818 1 122 7296
2 1.37 7424 2 134 8166 2 148 8888
3 1.66 1114.0 3 1.63 1097 7 3 1.658 1288.4
4 185 13956 4 1.68 269 4 4 1.88 168679
cntical cntical critical
fall height [m} 15 fall height fm} 15 fall height [m] 14
YAPILAN DENEY BULUNAN
APPLIED TEST RESULT
KRITIK DUSME YUKSEKILIGI
(TS EN 1177/ OCAK 2011 ’Darbe azaltic: oyun alam 1,4 m
zemin diizenlemeleri - Kritik diisme yiiksekliginin
belirlenmesi’’) * TS EN 1176-1 Madde 4.2.8.5.2°de belirtildigi tzere kritik diigme
yitkseklipi 600 mm’den fazia olmahdir.
CRITICAI;'FALL HEIGHT * As mentioned in TS EN {176-1 Ar1. 4.2.8.5.2, the critical fall
(TS EN 1177 :2011-01 “Impact attenuating playground height must be more than 600 mm.
surfacing - Determination of critical fall height”)

SONUC VE DUSUNCELER: “3d kauguk + sekil” Markals, ¢arpma etkisini azaltan zemin kaplamasi numuneleri Gizerinde
yapilan deneyler, TS EN 1177/ OCAK 2011 ‘’Darbe azaltic1 oyun alani zemin diizenlemeleri - Kritik diigme yiiksekliginin
belirlenmesi’’ Tiirk Standardina gére yapilmis olup, bulunan sonuglar yukanda verilmigtir.

The results are given abave for the sample of “3d kauguk + sekil” Branded Impact attenuating playground surfacing; whose tests
and inspections were made in our laboratory according 1o TS EN 1177 :2011-01 “Impact attenuating playground surfacing -
Determination of critical fall height”)

NOT: Bu malzeme aynica TS EN 1176-1"in kurallarina, 6zellikle Madde 4 ve Madde 6’ya uygun olmalidir.
NOTE: 'This material shall also conform to the requirements of TS EN 1176-1, in particular,Clauses 4 and 6'

-Bu rapor sadece deneyi yapilan numune igin gegerlidir.

-This test report represents only tested sample.

-Is bu rapor 27.11.2017 tarihinde tig sayfa ve bir niisha olarak diizenlenmigtir
-This report is arranged at 27.11.2017 as three pages and one copy.
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